
ASSEMBLY INSTRUCTIONS (ROOF RAIL)

Product Code: MR01024 (Crown)

M
R

01
02

4 
/ 

R
ev

.0
1 

/ 
02

.0
3.

20
22

 (K
R

ST
)

www.canotomot�v.com.tr / turtlecancarry.com / canauto.store /canauto.ru
Vel�köy OSB 4. Cadde No:20/A Çerkezköy/TEKIRDAĞ
CAN OTOMOTİV İNŞ. İTH. İHR. SAN. VE TİC. LTD. ŞTİ.

+90 282 746 1320 �nfo@canotomot�v.com.tr

FIRST TIME INSTALLATION
* REMOVE PARTS FROM INSIDE THE PACKAGE AND CHECK THEM ALL

* CONTACT YOUR DEALER IF ANY PART IS MISSING OR DAMAGED
* USE THE EQUIPMENT SPECIFIED FOR INSTALLATION

PLASTIC STOPPLE
M6x35 INBUS BOLT
M6x25 INBUS BOLT
M6 WASHER
M6 SPEEDNUT
M6x10 INBUS BOLT
PLASTIC PART F/R
PLASTIC PART MID RIGHT
PLASTIC PART MID LEFT
M6x30 COUPLING NUT
M6 SETSCREW
BRACKET
5MM ALLEN WRENCH
10-13 WRENCH

1-
2-
3-
4-
5-
6-
7-
8-
9-
10-
11-
12-
13-
14-

4
2
2
6
2
2
4
1
1
2
2
2
1
1

N O  PA RT D ESCRIPTIO N  Q TY

M IT ASX RVR SUV 10-
(w/o Glass Roof)

M6 kl�ps� metal parçada
bel�rt�len yere takınız.

Attach the M6 cl�p to the place
�nd�cated on the metal part.

1

2

4

1

2

4

1

3

4

1

3

4

7

12

12

8

7

9

10

7

10

11

9

7

Metal parçayı şek�lde göster�ld�ğ� g�b�
plast�k parçanın üzer�ne yerleşt�r�p
c�vata kullanarak sıkınız.

Place the metal part on the plast�c
part as shown �n the f�gure
and t�ghten �t us�ng bolts.

5

4

6

13

14


